SEED-BED
FINISHER
PARTS

ST

o
R

SRR

B

WIHL-RICH

PO Box 1030

ND 58074

>

Wahpeton

2621
-3

PH (701) 642
Fax (701) 642

32

Ivi-300 4196

Printed in USA (74111}




WARRANTY

The only warranty Wil-Rich gives and the only warranty the dealer is authorized 1o give is as
follows:

We warrant products sold by us 1o be in accordance with our published specifications or those
specifications agreed 1o by us in writing at time of sale. Qur obligation and Hability under this
warranty is expressly limited to repairing, or replacing, at our option, within 12 months after date
of retail delivery, any product not meeting the specifications. We make no other warranty, express
or implied and make no warransty of merchantability or of fitness for any particular purpose.
Qur obligation under the warranty shail not include any {ransportation charges or ¢osts or instatia-
tion or any Hability for direct, indirect or consequential damage or delay. If requested by us,
products or parts for which a warranty claim is made are to be returned transportation prepaid to
our factory. Any improper use, operation beyond rated capacity, substitution of parts not approved
by us, or any alteration or repair by others in such manner as in our judgment affects the product
materially and adversely shall void this warranty. No employee or representative is authorized to
change this warranty in any way or grant any ofher warranty.

Wil-Rich reserves the right to make improvement changes on any of our products without notice.

When warranty limited or not applicable: Warranty on hoses, cylinders, hubs, spindles, engines,
valves, pumps or other trade accessories are limited 10 the warranties made by the respective
manufactures of these components. Rubber tires and tubes are warranted directly by the respective
tire marfacturer only, and not by Wil-Rich.

Warranty does not apply {o any machine or part which has been repaired or altered in any way so
as in the our judgment to affect its reliability, or which has been subject 10 misuse, negligence or
accident,

A Warranty Validation and Delivery Report Form must be filled out and received by Wil-Rickh to
initiate the warranty coverage.

WARRANTY CLAIMS PROCEDURE

1. The warranty form must be returned to Wil-Rich within fifieen {15} working days from the
repair date.

2. Panis retumed to Wil-Rich without authorization will be refused. The parts must be retained at
the dealership for ninety (90) days after the claim has been filed. If the Service Department would
like to inspect the parts, a packing slip will be mailed to the dealer. The packing slip must be
retumed with the parts. The paris must be returned prepaid within thirty (30) days of receiving
authorization. After the parts are inspected and warranty is verified, credit for the retum freight
will be issued to the dealer.

3. Parts that will be scrapped at the dealership will be inspected by a Wil-Rich Sales Representa-
tive, District Sales Manager or Service Representative within the ninety (90) day retaining period,
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Orientation
Any reference to left (L) or right (R) sides or
components is to be understood as being viewed
from behind the implement and looking forward.

Serial Number Break
Every implement has a serial number located on
the frame. These serial numbers are consecutively
assigned to the implements as they are manufactured.
To aid in part ordering, we reference to the serial
number at the point the change occurred to provide
. an accurate means of determining the proper
parts.

Modifications
It is the policy of WIL-RICH Operations to improve
its products whenever possible and practical to
do so. We reserve the right to make changes,
improvements, and modifications at any time
without incurring the obligation to make such
changes, improvements and modifications on any
equipment sold previously.

Abbreviations
ASSY it sssesnesnavissans Assembly
ATCH .. Attachment
BLD.... Biade
BRG .orecviirvenesnvirenans .Bearing
BRKY ........ .Bracket
BSHG it Bushing
BWHT oovrcrerenereecneessesnens Bright White
CRG crecrnsmsnnsssaseasavsansrsssssssssisssarsons Carriage
CTR creieecrrnvinmsarsvrsrrsssssssssssssssenses Center
DT ..Danish Tine
(FE) vvrinmennncncnnennsononiamanse Fernale Female
ETG cviinisiiranrmmrsisresnsnssmssasssssessssens Fitting
GA crrvicicsiissarensermsensamiomssserserinscores Gauge
GR Grade of Bolt
GRS s ninercrsrmsseeesions Grease
HD .covinivmnmvminniinsismmnneenarsnses Heavy Duty
HDWE. ..o Hardware
HYD coireersesisinesensississesaressoans Hydraulic
LB cecrerreessanesssnrenss .. Left Hand

Abbreviations Con't

MCHRY .cciiriniiiinencssssssnnsans Machinery
{ME) wirvrinirensensirieceemsasmssersecass Male Female
MF s Main Frame
MTG coiniimisinisnisntinsansaneesin Mounting
NC cererrernrernens National Course Thread
NFE ivevmmrrseirssinsessnes National Fine Thread
NPT ceeerercerseainseens National Pipe Thread
ORB .orccrrccrecenrenseesorenssons O-Ring Boss
OWHT ..oovvviiiicnvrnensmremsisnencrsrnens Off White
| 13 5 O Right Hand
SBF ovvrcriiscisnnninnisensnans Seedbed Finisher
SEQ occiicinnccinorcasasresssserrssavasses Sequence
SLTD oovcvcrrennerencencesisesonsvsssrssssesssssra Slotted
SMY rminiisnsns Slow Moving Vehicle
SQHD i Square Head
S8 e s Screw Stop
STR coiiiinvniiiseccsnnssssssrnnsonsrssnsossen Straight
TBP e csssenes Top Bypass
14’2 3 1 O Wheel
WLD it rtisnninenns Weldment
W/ nrsninsssssnemmssiissssnesssesnsssssonsasansnss With
W/ riirirenrerississesseressssentsssesasressesasns Withont

BBI72 coreevrrnrrrcrnicsssssesaeessronvenne 1/4NC Nut
BR1D3 it e sitsniasasrans 3/8NC Nut
BBLO4 ..ot 1/2NC Nut
BBIZO coeeeecercerrerrererecsseesrireranvener S/BNC Nut
BRILG oo cirrcnrcerrnsecsrvessrssses 3/4NC Nut
BBITT e ccrrrrrenerersrercrasansessens 7/8NC Nut
BEABL ooreecrercierereenneesnrens 1/4 Lock Washer
BB302 evievriervrerrii e resecrenes 3/8 Lock Washer
B8303 .o 1/2 Lock Washer
23,3 204 5/8 Lock Washer
BBE30 .ovveevevierinirnenrrerinracsenees 3/4 Lock Washer
BBI4T .. 7/8 Lock Washer

NOTE: Standard nuts and lock washers
are not called out. Anything other than
standard will be called out.
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See Page 59

For Crank Assy

ITEM PARTY No,
1. 24830
2. 24838
3. 30098
4. 30099
5. 30074
6. 25788
7. 24925

24940

8. 24874
8. 48059
10. 88772
1. 30334
12. 88601
13. 31024
14. 24949
18. 24948

RESCRIPTION

Main Frame 126"

Rear Bar (4Row)

Leit Side Frame (106 Ref)
Right Side Frame {106 Ref}
Roar Bar Braceo

Mast

Short Tongue (Shown)(86-1/8%)
Tongue Assembly (136-5/8")
Cat/Clovis Hitch

Hitch Pin

Pin Roli 7/16Diax3

Tongue Pin (1-1/4 Dia x 4.80)
Pin Cot 1/4"Diax2

Cylinder Anchor

Right Offset Bracket 4"

Left Offsat Bracket 4"

ITEM PART No.
16. 24894
17. 24895
18. 31023
18, 31022
20. 30323
21, 88204
22. 88405
23, 88291
24, 88272
25, 55174
26. 24971

12'6" MAIN FRAME

78815

DESCRIPTION

Left A-Frame

Right A-Frame

Right Leaf Spring Mount
Left Leat Spring Mount
Pin (1-1/2 Dia x 3.44)
5/8-11NCx2 GRS Bolt
3/4-10NCx1-3/4 GRS Bott
3/4-10NCx3 GRS Bolt
3/4-10NCx4 GRS Bolt
10K Safety Chain

Crank Assy
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19'3" MAIN FRAME

/ |
20
See Page 59
For Crank Assy

19\
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78816

ITEM PART No. DESCRIPTION ITEM PART No. DESCRIPTION

1. 24837 Center Frame 193" 12, 88646 Pin Cot 1/4Dia x 1-3/4

2. 30096 Rear Bar-Weid (6Row) 13 31025 Axie Mount Half Clamp

3. 30998 Left Side Frame (106 Ref) 14. 24902 Offset Bracket 5"

4. 30098 Right Side Frame {106 Ref) 18, 24903 A-Frame

5. 30474 Rear Bar Brace 18. 88405 3/4-10NCx1-3/4 GR5 Bolt

6. 25788 Mast 17. 88291 3/4-10NCx3 GRS Bolt

25817 Mast W/ecal 18. g8are A4-10NCx4 GRS Bolt
7. 24925 Short Tongue (Shown){86-1/8) 19. 558174 10K Safety Chain
86-1/8" Long (136-5/8) 20. 24971 Crank Assy
24840 Tongue Assembly 21. BB264 1-BNCx6 GRS Bolt
136-5/8" Long 22. 88578 3/4-10NCx2-1/4 GRS Bolt

B. 24874 Cat/Clevis Hitch 23. 30393 1/8" Thick Shim

8. 48058 Hitch Pin 30394 1/16" Thick Shim

10. 88772 Pin Roll 716Diax3 24, 88550 1/4-28NF Groase Fitting

1. 30334 Tonguse Pin
1-1/4”Dia x 4.80
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See Page 59

For Crank Assy

20
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24568
30887
30008

30874
25788
25817
24925
24940
24874

88772

31026

DESCRIPTION

Conter Frame 25"10"

Hear Bar-Weid (8Row)

Left Side Frame (106 Ref}
Right Side Frame (106 Ref)
Hear Bar Brace

Mast

Mast W/Decal

Short Tongue {Shown)}{86-1/8)
Tongue Assembly {136-5/8)
Cat/Clevis Hitch

Hitch Pin

Pin Roll 7/168Diax3

“fongue Pin

1-1/4"Dia x 4.80 long

Pin Cot 1/4Dla x 1-3/4

Axie Mount Half Clamp

TEM
14.
15.
18,
17.
18.
18.

21,
23.

24,
25,

25'10" MAIN FRAME

15

78847

PART No. DESCHIPTION

24902
24903
88405
ga2a1
88272
55174
24971
88578
30393
30384
88550
30963
31600
31001

Offset Bracket 5°
A-Frame

3/4-10NCx1-3/4 GRS Boit
3/4-10NCx3 GRS Bolt
34-10NCx4 GRS Bolt
10K Safety Chain

Crank Assy
3/4-10NCx2-1/4 GR5 Boit
1/8" Thick Shim

1/16* Thick Shim
1/4-28NF Grease Fitting
Rear Cross Brace

Left Harrow Carmier

Right Hamow Carrier
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19'3" & 25'10" WING

ITEM PART No. DESCRIPTION

vk

.

DNOUHON

LR
12,
13.
14,
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24810
24911
24845
30974
25788
30998
30989
30875
24917
24918
30113
88264
88196
30335
88658
30146

i oft Wing Assembly

Right Wing Assembly
Rear Wing Bar

Rear Bar Brace

Mast

Left Side Frame (106 Ref)
Right Side Frame (106 Ref)
Diagonal Brace Angle
1/8" Thick Shim

1/16" Thick Shim

Pin (1-3/8Diax6)

1-8NCx6 GRS Bolt

1" Dia Flat Washer
Bushing {1-1.40Dx4-5/8)
1-8NC Top Lock Nut

Pin (3/4Diax6}

ITEM PART No.
18, 88646
16. 88408
17. 30128

30140
30145
18. 88405
18. 30160

20, 23038
21, 88411
22 88584
23, 88660
24, 23013
25. 30114
26. 30115
27. 24880
28. 24888

T8R32

DESCRIPTION

Pin Cot 1/4Dia x 1-3/4
5/8-11NCx2-1/2 GRS Boit
1/8" Thick Shim

RR Stop Bar

1/16" Thick Shim
3/4-10NCx1-3/4 (GRS Bolt
Pin (3/4Diax2.62)

Haimpin Cotter 2.69
3/8-16NCx4 GRS Bolt
7/16-14NCx2-1/2 GRS Bolt
7/16-14NC Top Lock Nut
1/4*Dia Click Pin

Lowar Lift Arm Pin

Upper Lift Arm Pin

Lift Amn

Lift Tube



ITEM PART No.

e RN

31033
24338

33515
88582
88531

DESCRIPTION

Wheel Frame 12'6"
Whaeet Frame 183"
Whee! Frame 2510"
Spring Tension Bushing
3/8-16NCx2-3/4 GRS Bolt
3/8-16NCx3 (GRS Bolt

9

WHEEL FRAMES
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12'6"” HYDRAULICS

ITEM

. 59354
13236
42721
5113
16111
15112
13681
13479
25605
25606

bl o8 e

~N;m

DESCRIPTION

TA. Cyi 4x8 ASAE Side Port
JANOX/2NPT Port Elhow
1/4x5 Spring Lock Pin

1-1/2" Stop Collar Assembly
1-1/2* Stop Coliar Ring
1-1/2" Stop Collar Spring Ring
Channel Lock

4*8q Tie Loop

6x156 Hose (MF) ORBAIIC
3/8x168 Hose (MF) ORB/JIC

WIL-RICH SEEDBED FINISHER PARTS MANUAL 74111 4/96 10
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19'3"” & 25'10" HYDRAULICS

77943

IIEM EAB]'_& DESCRIPTION fTEM PART No. DESCRIPTION
TA. Cyl 4x8 ASAE Sids Port 10. 24891  Bracket
2. 13236 /4JICx1/2NPT Port Elbow 1. 88157  3/8-16NCx1 GRS Bolt
3. 42721  1/4x5 Spring Lock Pin 12. 25587  3/Bx40 Hose (FF) JIC/IC
4. 15113 1-1/2" Stop Collar Assembly 25603  3/8x75 Hose (FF) JICAIC
15111 1-1/2* Stop Collar Ring 13. 25506  3/8Bx32 Hose (FF) JICAIC
15112 1-1/2" Stop Collar Spring Ring 25602  3/8x85 Hose (FF) JICAIC
5. 13881  Channel Lock 14, 25584  3/Bx21 Hose (FF) JIC/IC
6. 13478  4"SqTeLoop 25603 /875 Hose (FF) JICUIC
7. 25605  a/Bx156 Hose (MF) ORB/JIC 15. 25505  3/Bx26 Hose (FF) JICMIC
25606  3/Bx168 Hose (MF) ORB/IC 25604  3/Bx83 Hose (FF) JICAIC
8. 31764  1/2NPT Restrictor Adapter
9. 13238  3/4-16NF jic Tube Tee

11 WiL-RICH SEEDBED FINISHER PARTS MANUAL 74111 4/96



19'3" FRONT FRAME ATTACHMENT

[TEM PARI No. DESCRIPTION
1. 24957 Center Shank Frame
2. 24959 Right Wing Shank Frame
24960 Left Wing Shank Frame
{Shown)

3. 24848 Left Am

4. 24847  Right Amn

5. 24950  Left Channel (50.5%)

6. 24851 Hight Channel (50.5%}

7. 24901 Cornector

8, 26107 Brace

9. 88405 3/4-10NCx1-3/4 GRS Bolt
10. 883085 3/4-10NCx5 GRS Bolt
11. 88578 3/4-10NCx2-1/4 GRS Bolt
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12'6" & 25'10" FRONT FRAME ATTACHMENTS

78830

[TEM PART No, DESCRIPTION ITEM PART No. DESCRIPTION
1. 240954 Center Shank Frame 8. 24852 Hight Channel (63"}
2. 24958 Left Shank Frame 10. 24953 Left Channel (63"}
3. 24856 Right Shank Frame H. 24901 Connector
4, *24858  Right Wing Shank Frame 12. 26107 Brace
*24960  Left Wing Shk Frame {Shown) 13. 88405 3/4-10NCx1-3/4 GR5 Bolt
8. 24846 Left Arm 14. 88305 34-10NCx5 GR5 Bolt
6. 24847 Right Am 15. 88578 3/4-10NCx2-1/4 GRS Bolt
7. 24850 Left Channel (50.5")
8. 24851 Right Channel (50.5%)

* . Denotes hems Required on 25'10" Scedbed Finisher,
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RIGID GAUGE WHEEL

[TEM PART No.

bk
M =i
L

13.
14.

ey
SooNpoboN

30726
306805
38907

23108
23108
23114
23115

23118
30262
*30261
*30785

23112
23113

DESCRIPTION

Shank Frame Ga Wh! (PR)
Mounting Plate

IH Gauge Wheel Amn
1/2-13NCx3-1/2 GRS Bolt
Grease Seal

Bsaring Cone {(1.44643)
Bearing Cup (1.44610)
480kt Hub Assy (Red)
3/4"Dia Flat Washer
3/4-16NF Slotted Nut
1/2-13NC Whi Bolt
1/8"Diax1-1/4" Colter Pin
18x850-8 4B4P owht Whi Assy
8x7 4blt owht Whl Rim
18x950-8 4ply Tire

Vaive Stem Assembly

Hub Cap

Whaeal Bolt Nut

* - Denotes Items Which are Components of lem 12.
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ITEM PART No,
26469

PNOOPELN

26470
30242
30408
30628
30499
30239
88580
88588

STANDARD DRAWN SPRING SHANK

DESCRIPTION

Spring Shank Assembly
Spring Shank

Shank Mount Clamp
Upper Shank Mount
Shank Mount

Shank Spring

Shank Bushing
1/2-13NCx4 Carriage Bolt
5/8-11NCx2 Carriage Boit

ITEM PART No,
8. 88355
10, 26481
1. 88162
12, 88369
13. 30470
14. 30472
15. 30473
i8. 88459
17. 88282
18. 88103

77888

DESCRIPTION
IB-16NCx5 GRS Bolt
5/8-11NCx5-1/2 Boit
3/8-16NC Lock Nut
5/8-1INC Lock Nut
4" Sweep

6" Sweep

8" Sweep
3/8-16NCx1-1/4 Piow Bolt
3/8"Dia. Flat Washer
3/8-16NC Nut

15 WiL-RICH SEEDBED FINISHER PARTS MANUAL 74111 4/96



STANDARD DRAWN DANISH TINE

U R WON

RESCRIPTION

Danish Type Tina

Tooth Clamp

7/16-14NCx4 Carriage Bolt
7/16-14NC Top Lock Nut
Rev Poirg Danish Tine
Goose Foot Shovel

WH.-RICH SEEDBED FiNISHER PARTS MANLIAL 74111 4/86

ITEM
7.

10.
1.

16

PART No,

56233
23139

88282
88103

11886

PESCRIPTION

4* Dimple Shovel

7" Shovel
3/8-18NCx1-1/4 Plow Bolt
3/8"Dia. Fiat Washer
3/8-16NC Nut



See Page 59

For

{TEM PART No,
1. 24969
2. 30997
3. 30008
4, 30899
5. 30974
8. 25788

25817
7. 42915
8. 24874
8. 48058
10. 88772
11, 30334
12, 88646
13. 31025
14. 24802
15. 24803

25'10" 3RANK SHANK MAIN FRAME (SPIKE HARROW)

Crank Assy

DESCRIPTION

Center Frame 25'10"

Resar Bar-Weld (8Row)

Lt Side Frame {106 Rel)
Right Side Frame {106 Ref)
Rear Bar Brace

Mast

Mast W/Decal

Tongua Assembly {150-3/4)
Cat/Clovis Hitch

Hitch Pin

Pin Roll 7/16Diax3

Tongue Pin (1-1/4"Diax4.80)

Pin Got 1/4Dia x 1-3/4
Axie Mount Half Clamp
Offset Bracket 5°
A-Frame

17

[TEM PART No.
16, 88405
i7. B8201
18. 88272
18. 55174
20. 24971
21. 88578
22. 30333

30394
23, 88550
24, 30963
25, 31000
26. 31001
27. 42036
28, 88335
29, 86837

7RIS

I
3/4-10NCx1-3/4 GRS Bolt
3/4-10NCx3 GRS Bokt
3/4-10NCx4 GR5 Bokt
10K Safety Chain
Crank Assy
3/4-10NCx2-1/4 GRS Bolt
1/8" Thick Shim
1/46" Thick Shim
1/4-28NF Grease Fiting
Rear Cross Brace
Left Harmow Carrier
Right Harrow Carrier
Screw Adjustment Extension
3/4-10NCx7 GRS Bolt
5/8-11NCx8/1-2 GRS Bolt
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25'10" 3 RANK SHANK MAIN FRAME (DANISH TINE)

20

See Page 59
For Crank Assy

ITEM PARY No, DESCRIPTION

.

. 24969
30087
30988
30599
30974
25788
25817
42915
24874
48058
10. 88772
11 30334
12. 88646
13. 31025
14, 24902
15, 24903

PEN oumBN
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Conter Frams 250"

Roar Bar-Weld (BRow)

Left Side Frame (108 Ref)
Right Side Frame (106 Ref}
Hear Bar Brace

Mast

Mast W/Decal

TFongue Assambly {150-3/4)
Cat/Clavis Hitch

Hitch Pin

Pin Roll 7/16Diax3

Tongue Pin {1-1/4"Diax4.80)
Pin Cot 1/4Dia x 1-3/4

Axle Mount Half Clamp
Offset Bracket 5°

A-Frame

ITEM PART No.
16. 88405
17. 88291
18, 88272
19. 55174
20. 24971
2%, 88578
22, 30393

30384
23. 88550
24, 48651
25, 486562
26. 48641
27. 42036
28, 88568
29. 88335
30. 88837

18

78819

DESCRIPTION
3/4-1ONCx1-3/4 GR5 Bolt
3/4-10NCx3 GRS Bolt
3/4-10NCx4 GRS Bolt
10K Safety Chain

Crank Assy
3/4-10NCx2-1/4 GRS Bolt
1/8" Thick Shim

1/16" Thick Shim
1/4-28NF Grease Fitting
Right Center Am

Left Coentar Arm

Plate

Scraw Adjustment Extension
1/2-13NCx7-1/2 GRS Bolt
3/4-1ONCx7 GR5 Bokt
5/8-11NCx6/1-2 GR5 Bolt



See Page 59

20

For Crank Assy

TEM PART No. DESCRIPTION

bk ok ok ok od ek
GrONIpeaN ompoNs

.

24969
30897
30698
30899
30874
25788
25817
42915
24874
48059
88772
30334
BB646
31025
24802
24903

Center Frame 25°10"

Rear Bar-Weld (BRow)

Lett Side Frame {106 Ref)
Right Side Frame {106 Ref)
Rear Bar Brace

Mast

Mast Wecal

Tongue Assembly (150-3/4)
Cat/Clovis Hitch

Hitch Pin

Pin Roll 716Dia3

Tongue Pin (1-1/4"Diax4.80}
Pin Cot 1/4Dia x 1-3/4

Axie Mount Half Clamp
Ofiset Bracket 5"

A-Frame

19

HEM PARY No.
18, 88405
17. 8821
18, 88272
18. 55174
20. 24971
21 88578
22, 30393

30384
23. 88560
24, 42936
25. 88335
26, 88837

78820

DESCHIPTION
3/4-10NCx1-3/4 GRS Bolt
3/4-10NCx3 GRS Bolt
3/4-10NCx4 (GRS Boit
10K Ssafety Chain

Crank Assy
3/4-10NCx2-1/4 GRS Bott
1/8" Thick Shim

1/16" Thick Shim
1/4-28NF Grease Fitting
Screw Adjustment Extension
3/4-10NCx7 GR5 Bolt
5/8-11NCx6/1-2 GRS Boit
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19'3" 3RANK MAIN LIFT HYDRAULICS

78821

[TEM PART No. DESCRIPTION ITEM PART No. DESCRIPTION

1. 25659 Hyd Cyt 3-1/4x8Seq w/adpir 10. 24891 Bracket

2. 25654  Hyd Cyl 3-1/2x8Seq w/adptr 11, B8157  3/8-16NCxt GRS Bolt

3. 16306 Pin 12, 61977 Hose Bracket Assy

4, 23039 Halmpin Cottar 2.69 13, 88385 3/8-16NCx4x4-3/4 U-Bolt

5. 24890 Channel |.ock (8.91%) 14, 13234 3/4jicxi/2npt Coupler Adapter

8. 59185 Hyd Cyilinder Stop Package 15. 13484 3/8x156 Hose (FF) JICMIC

7. 13479 4"Sq Tis Loop 16. 13260 3/8x24 Hose (MF) JICMIC
33086 30" Tie Wrap i7. 13423 3/8x24 Hose (FF) JICAIC

8. 25580 4jicx3/aort Hyd Elbow 18. 25604 3/8x83 Hose (FF) JICIIC

4. 13238 /4-16NF jic Tube Tee 18, 13266 3/8x60 Hose (MF) JICUIC

20. 25596  /8x32 Hoss (FF) JIGUIC
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25'10" 3RANK MAIN LIFT HYDRAULICS

{TEM PART No.

PP NOUREP

.

25658
25654
16306
23038
24880
59185
13479
33006
25580
13238

DESCRIFYION

Hyd Cyt 3-1/4x85eq w/adptr
Hyd Cy! 3-1/2x8Seq w/adptr
Pin

Hailmpin Cotter 2.68

Channel Lock (8.91%)

Hyd Cylinder Stop Package
4*8g Tie Loop

30" Tie Wrap

3/4jiexd/dorh Hyd Elbow
3/4-16NF jic Tube Tee

21

ITYEM PAHRT No.
10, 24891
11, 88157
12, 61977
13. 88385
14, 13234
15, 13484
16. 13260
i7. 25604
18, 13266
18. 25603

78821

DESCRIPTION

Bracket

3/8-18NCx1 GRS Bott
Hose Bracket Assy
3/8-16NCx4x4-3/4 U-Bolt
YVéjiexi/2npt Coupler Adapter
3/8x158 Hose (FF) JIGUIC
3/8x24 Hose {(MF) JIC/JIC
3/8x83 Hose (FF) JIC/IC
/8x60 Hose (MF) JIC/IC
3/8x75 Hose (FF) JIC/IC
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19'3" & 25'10" 3RANK WING FOLD HYDRAULICS

[TEM

PNOO AL

DESCRIPTION

ThA. Cyl 4x8 ASAE Side Port
Yajiextf2npt Port Elbow
1/2NPT Restrictor Adapter
4"8q Tie Loop

3/4-16NF jic Tube Tee
Bracket

3/8-18NCx1 GRS Bolt
Hose Bracket Assy
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ITEM PART No.
9. 88385
10. 13234
1. 13484
12. 13260
18, 25602

25596
14. 25603

25597

22

RESCRIPTION
3/B8-16NCx4x4-3/4 U-Bolt
3/4jicx1/2npt Coupler Adapter
3/8x156 Hose {FF) JIC/JIC
¥8x24 Hose (MF) JIC/IC
3/8x€5 Hose (FF) JICUIC
/8x32 Hose (FF} JICAIC
3/8x78 Hose (FF) JIC/IC
3/8x40 Hose {FF) JICMIC



NOoUa W N

42054
42021
42022
42925
42926

42028

19'3" 3RANK FRONT FRAME ATTACHMENT

RESCRIPTION

19'3" CTR 3Row Atch Frame
Left Wing Shk Frame (Shown)
Right Wing Shank Frame

Left Channel (64.5") (Shown)
Right Channet {64.58%)

Right Channel Str {64.5%)

Left Channel Str (64.5)

Wing Hinge Tube Assembly
19'3" Front Hinge Tube

23

10. 88312 1-BNCx5S GRS Bolt

1. 88106 1*Dia Fiat Washer

12. 88658 1-8NC Top Lock Nut

18. 88578 3/4-10NCx2-1/4 GRS Bolt
14, 88305 J4-1ONCx5 GRS Bott
15. 24801 Connector

16. 26107 Brace

17. 88405 3/4-1ONCx1-3/4 GRS Bolt
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25'10" 3RANK SHANK FRONT FRAME ATTACHMENT

78828

fTEM PART No. DESCRIPTION ITEM PART No. DESCRIPTION

1. 42m7 Certer Shank Frame 3bar 12. 42623 Right Channel (77%)

2. 42918 Left Shank Frame 3bar 13. 42824 1.eft Channel (77%)

3. 42819 Right Shank Frame 3bar 14, 42929 Right Arm

4. 42921 Left Wing Shk Frame {Shown) 15. 42930 Left Arm
42822 Right Wing Shank Frame 18. 24801 Connector

5. 42837 Center Shank Mount 17. 26107 Brace

6. 42938 Center Adjust Strap 18. 88312 1-8NCx5 GRS Bolt

7. 42835 Wing Hinge Tube Assembly 19. 88196 1*Dia Fiat Washer

8. 42834 2510" Front Hinge Tube 20, 88658 1-8NC Top Lock Nut

8. 42825 Left Channel (64.5") (Shown) 21, 88578 V4-10NCx2-1/4 GRS Bolt
42926 Right Channetl (64.5"} 22, 88305 J/4-10NCx5 GRS Bolt

0. 42827 Right Channe! Str (64.5") 23, 88405 3/4-10NCx1-3/4 GRS Bolt

1.

—

42028 Left Channel Str (64.5")
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3RANK SHANK HYDRAULIC GAUGE WHEEL

[YEM PARY No,
33771

.

48380
48351
48408
33731
88600
88764
33773
88125
88738

FoNampL N~

PESCRIPTION

Mount Weldment

Left Gauge Whi Arm (Shown)
Right Gauge Wheal Am
Adiustment Lug

Flat

3/4-1ONCx8-1/2 GR5 Boit
3/8"Diax2-1/4 Roll Pin

Pin Weldment

{-8NC Nut

1*Dia. Flat Washer

* . Denotes Items Which are Components of ftem 14,

ITEM PART No.
0. B854t
11. 88347
12, 88142
13. 41234
14, 13141

*10236

*11849

*30784
15, 88531
18, BB65Y

18608

DESCRIPYION
1/2-13NCx3 GRS Bokt
1/2°Dia Flat Washer
1/2-20NFx1 90deg Whi Bolt
1-3/4" Hub & Spindie
760x15 8b 6p bwht Whi Assy
15x8 bt bwht Whi Rim
760x15 6ply Tire

Vaive Stemn Assembly
3/8-18NCx3 (GRS Bolt
3/8-16NC Top Lock Nut
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3RANK SHANK FRONT ATTACHMENT GAUGE WHEEL

fTEM PART No,
33487

88793
88764
33485
23039
23108
23109

bl
RESOOND GhpN

DESCRIPTION
Clamp

Gauge Whee! Mount-weld
Adjusting Flat-welid

{Gauge Whee! Arm-weid

Left Gauge Whi Pivot (Shown)
Right Gauge Whes! Pivot
5/8-11NCx5-1/2 GRS Bolt
5/8-11INCx3-3/4 GR5 Bolt
3/8"Diax2-1/4 Roll Pin

Pin

Hairpin Cotter 2.69

Grease Seal

Bearing Cone (L.44643)

* . Denotes Items Which are Components of Item 20,
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TBRZG

Bearing Cup {1 44610})

4Bolt Hub Assy (red)

3/4'Dia Flat Washer
3/4-16NF Slotted Nut
1/8"Diax1-1/4" Cotter Pin
Hub Cap

Whoael Bolt Nut

18x950-8 4BAP owht Whi Assy
8x7 4bkt owht Whi Rim
18x850-8 4ply Tire

Vaive Stam Assembly
1/4-28NF Grease Fitting
1-1/2x2-1/4x10ga Mach Bshg



REINEARPBN

53473
53409
41151
88381
41638
41638
41640

88103

3RANK EDGE FORMED S-SHANK

Edgs Formed S-Shic Assy
Edge Formed S-Shank

2-1/2" 8q 8-Shank Clamp
5/8-11NCx4-1/2 GRS Bolt

4*' Sweep {41 Degree)

7 Swaep {41 Degres)

9" Sweep {41 Degree)
3/8-18NCx1-1/2#3hdPlow Bott
3/8™Dia Flat Washer
3/8-16NC Nut

27

T8232
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3RANK EDGE FORMED C-SHANK

78230

ITEM E&Blﬁm DESCRIPTION m PART No. DESCRIPTION
3/8" Spring Edge Formed FC 20637 1/2-20NFx3 GRS Bolt
Shank Assy 12‘ 88294 5/8-1INCx2 GRS Bolt
1. 11612 Shank Frame Brit Assy(White) 13. 11952 2" Reversible FC Spike
2. 88311 5/8-11NCx2-1/2x3-3/4 U-Bolt 14, 25853 4* Low Crown Sweep
3 22483 3/4-16NF Top Lock Nut 15. 21488 7* Low Crown Sweep
4. 53408 Edge Formed FC Shk{White) 19802 7" High Crown Sweep
8. 11508 Shank Holder Assy (White) 18. 21489 8" Low Crown Sweep
6. 88304 1/2-20NF Lock Nut 19803 g" High Crown Sweep
7. 11387 Spring Handle 17. 88599 7/18-14NCx1-1/2 Plow Boit
8. 11510 Spring (White) 18. 88152 7/16"Dia. Fiat Washer
8. 11398 Spring Plug 18. 88270 7/16-14NC Nut
C.

e

23153 1/2-13NCx2 Full Thrd Boit
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3RANK REAR DANISH TINE ATTACHMENTS

——

2510" Main Frame {Shown

78543

Tine Atich
25'10" Cntr DT Attch (Shown)

N
19°3" Center DT Attch

iPT
Wing Danish

Right Mount Bracket

Left Mount Bracket
88405 3/4-10NCx1-3/4 GRS Bolt

42944
42062
429486

42947

ol o

ITEM PARTY No,
42048

WIL-RICH SEEDBED FINISHER PARTS MANUAL 74111 4/96
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3PT MOUNT CATEGORY |l & il
CATEGORY 1l

78160
ITEM PARY No, DESCRIPTION HEM RESCRIPTION
1. B2278 Plate 13. 232448 Bushing (1.250Dx2.25)
2. 52277 Flat 14. 88421 3/4-10NCx4-1/2 GR5 Bolt
3. 52276 Mast (3/4 Bolts) 15. 88084 7/8-9NCx8-1/2 GRS Bolt
59205 Mast (7/8 Bolts) 88402 3/4NCx8 GRS Bolt
4, 52087 Right Lower Hitch Mount 16. 58002 Chain Mount
5. 52086 Left Lower Hitch Mount 17. 58285 5/8-1INCx2-1/4 (GRS Bolt
6. 82219 Mast Clamp (3/4 Bolts) 18, 88369 5/8-1INC Lock Nut
59207 Mast Clamp (7/8 Boits) 19, 80964 Plate
7. 23011 Hitch Pin {1-1/8Dlax5) 20. 80873 Mast Catsgory ili
B. 23010  Bushing (1.440Dx2.86) 21. 60872  Lower Hitch Mount Category iit
8. 32580 Ciick Pin 22, 608863 Plate
16. 88565 B/8-11NCx9-1/2 (GRS Bolt 23. 88843 7/8-9NCX10 GRS Bolt
88477 5/8-11NCx18 GRS Bott 24, 51166 Bushing (1.440Dx2.19)
11. 23220 Hitch Pin {1Diax4.25) 25, 60947 Pull Bracket
12. 23008 Bushing (1.2560Dx2.25) 28, 89084 7/B-9NCx8-1/2 GRS Bolt
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See Page 30
For 3pt Mount

See Page 62
For Heel Assy

ITEM PART No, DESCRIPTION

RO 2R S

52004
52095
58352
59451
58452
88405

Right Channael Frame {86 Ref)
Left Channel Frame (86 Ref)
7t Ree! Assambily

14'4" Rigid 3pt Main Frame
8Row30 Rigid Rear Bar
V4-10NCx1-3/4 GRS Bokt

31

6ROW30 (14'4") RIGID SBF

See Page 58
for Jack Assy

\ A 18757
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6ROW40 (19'3") RIGID SBF

See Pagehs
For Jack Assy

See Page 62
for Reel Assy

See Page 30
For 3pt Mount

TRI58

ITEM PART No. DESCRIPTION

. 52094 Right Channel Frame (86 Ref)
520895 {aft Channsl Frams (B6 Ref)
30337 6ft Reel Assambly

58038 19'3" Rigld 3pt Main Frame
58039 6Row Rigid Rear Angie

58041 6Row Rigid Rear Bar

31001 Right Harrow Carrier

31000 Left Harmow Carrier

88405 3/4-10NCx1-3/4 GRS Bolt

CONSO B LN
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See Page 62
For Reel Assy

ITEM

Ot w0

"

PART No.
52084
52095
30337
51972

30086
88405

See Page 30
For 3pt Mount

DESCRIPTION

Right Channel Frame (86 Raf)
Left Channe! Frame {86 Ref)
61t Resl Assembly

19'3" 3pt Main Frame

Rear Bar-Waid (6Row)
Y4-1ONCx1-3/4 GRS Bolt

33

6ROWA40 (19'3") SBF
2ROW40 MAIN FRAME

i

Seee Page 58
For Jack Assy

78154
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8ROW30 (19'4") & 10ROW30 (24'4") SBF
4ROW30 MAIN FRAME

1 See Page 58
For Jack Assy

See Page 30
For 3pt Mount

78756

3 See Page 62
For Reel Assy

ITEM PART No. DESCRIPTION

1. 52094 Right Channel Frame (86 Ref)
52095 Left Channs! Frame (86 Ref)
58353 4ft Rosl Assembly
58210 10Row30 3pt Main Frame
58187 10Row30 Rear Bar Weldment
88405 3/4-10NCx1-3/4 GRS Bolt

P mpoN
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8ROW40 (25'10") SBF
4ROW40 MAIN FRAME

/ See Page 58

<] For Jack Assy

For 3pt Mount ,?\//

See Page 30 / Z i ' @E

X

\
éi

<€

TRi55

3  See Page 62
For Reel Assy

ITEM PART No. DESCRIPTION

52094 Right Channsl Frame {86 Raef)
52095 Left Channel Frame {86 Ref)
30337 6ft Resl Assembly

§1971 25'10" 3pt Maln Frame

30963 Rear Cross Brace

30997 Rear Bar-Weld (BRow}

31000 Left Harmow Carrier

31001 Right Harrow Carrier

88405 3/4-10NCx1-3/4 GRS Boit

PRNOo,BN
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10ROW40 (32'5") SBF
4ROW40 MAIN FRAME

See Page 58

1
: / For Jack Assy
N ‘“‘.

See Page 30 4
For 3pt Mount

3  See Page 62 78760
For Reel Assy

[TEM PART No. DESCRIPTION

52094 Right Channei Frame {86" Ref)
52085 Left Channel Frame (86" Ref)
30337 6t Ree! Assambly
58170 10Row40 3pt Main Frame
58173 10Row40 Rear Tube
60956 10Row40 Rear Angle
31001 Right Harrow Carrier
31000 Left Harrow Carrier
BH405 3/4-10NCx1-3/4 GRS Bolt
88475 1/2-13NCx1-1/2 GR5 Bolt
88507 1/2-13NCx3-1/2 GRS Bolt
60965 SBF Wing Rest

— ok b
MNapwoNoO LN~

WIL-AICH SEEDBED FINISHER PARTS MANUAL 74111 4/96 36



HEM

©EBNOO LD

.

PART No.
52084

52085
30337
61123
61106
61108
31001
31000
88405
88507
81113
8B530

See Page 30
For 3pt Mount

DESCRIPTION

Right Channs! Frama (86"Ref)
Left Channel Frame (86"Ref)
&ft Resl Assembly

12Row40 3pt Main Frame
12Row40 Rear Center Tube
12Row40 Rear Center Angle
Right Harrow Carrier

i.eft Harrow Carrier
&/4-10NCx1-3/4 GRS Boit
1/2-13NCx3-1/2 GRS Bokt
SBF Wing Rest

3/16"Dia Grease Fitting

37

12ROWA40 (39'3") SBF
6ROW40 MAIN FRAME

See Page 58
Foe Jack Assy

/ ol
78856

3" SeegPage 62
For Reei Assy
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6ROWA40 (19'3") & 8ROWA40 (25'10") SBF WING

2ROW40 WING

ITEM PARY No. DESCRIPTION
1. 51887 Left Wing Assembly
51988 Right Wing Assembly

2 52084 Right Channel Frame (86Ref)
3. 520985 Left Channei Frame (86 Ref)
4, 24945 Rear Wing Bar
5. 30337 6ft Reel Assembly
6. 30335 Bushing {1-1/40Dx4-5/8)
7. 88264 1-BNCx6 GRS Bokt
8. 88166 1* Dia Flat Washer
9. 88658 1-BNC Top Lock Nut

10. 30148 Pin (3/4Diax6)

1. 30113 Pin (1-3/8Diax11-9/16)

See Page 62
For Reel Assy

WIL-RICH SEEDBED FINISHER PARTS MANUAL 74111 4/96

ITEM
12.

13.
14,
15.
16.
17.

38

18.
18.
20,
21,

78157

PART No. DESCRIPTION

7/16-14NCx2-1/2 GRS Boit
7/16-14NC Yop Lock Nut
Pin 3/4"Diax2.62

Haimpin Cofter 2.69
3/8-16NCx4 GRS Bolt
1/8" Thick Shim

1/16" Thick Shim
3/4-1ONCx1-3/4 GRS Bolt
/4" Dia Click Pin
5/8-11ncx2-1/2 GRS Bolt
1/8" Thick Shim

AR Stop Bar

1/16" Thick Shim



8ROW30 (19'4") SBF WING

2ROW30 WING

See Page 62
For Reel Assy

78762

ITEM PART No. DESCRIPTION ITEM PART No. DESCRIPTION
1. 60064 Left Wing Assy {(Shown)
60063 Right Wing Assembly 11, 88584 7/16-14NCx2-1/2 GRS Bott
2 52094 Right Channet Frame (86 Ref) 12. 88660 7M6-14NC Top Lock Nut
52095 Left Channet Frame 13. 30160 Pin 3/4"Diax2.62
(86 Ref) {Shown) 14, 23038 Hairpin Cotter 2.69
3. 60066 Rear Bar 15. 88411 3/8-16NCx4 GRS Bolt
4, 58353 4ft Reel Assembly 16. 24817 1/8" Thick Shim
5. 30335 Bushing (1-1/40Dx4-5/8) 24918 1/16" Thick Shim
6. 88264 1-BNCx6 GRS Bolt 17. 88405 3/4-10NCx1-3/4 GR5 Bolt
7. 88196 1* Dia Fiat Washer 18. 23013 1/4"Dia Click Pin
8. 88658 1-BNC Top Lock Nut 19. 88409 5/8-11INCx2-1/2 GHS Bolt
8. 30148 Pin (3/4Diax6) 20. 30129 1/8" Thick Shim
10. 30113 Pin (1-3/8Diax11-9/16) 30140 RR Stop Bar

30145 1/16" Thick Shim
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10ROW30 (24'4") SBF WING

3ROW30 WING

ITEM PART No. DESCRIPTION
1. 58213 Left Wing Assembly (Shown)
58212 Right Wing Assembly
Right Channe! Frame (86"Hef)
52005 Left Channel Frame

2. 52094

See Page 62
For Reel Assy

(86"Raf}{Shown)

SCooNOOI®

ana
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58183 Fear Wing Bar

58352 7it Reel Assembly
30335 Bushing (1-1/40Dx4-5/8)
88264 1-BNCxt GR5 Boit
88106 1" Dia Flat Washer
88658 1-8NC Top Lock Nut
30146 Pin (3/4Diax6)

30113 Pin (1-3/8Diex11-6/186)

18

ITEM PARY No,
1. 88584
12, 88660
13. 30180
14, 23039
15, 88411
16. 24917

24918
17. 88405
18, 23013
18, 88409
20, 30129
30140
30145

40

T804

DESCRIPTION
TH6-14NCx2-1/2 GRS Bolt
7/16-14NC Top Lock Nut
Pin 3/4"Diax2.62

Hairpin Cotter 2.69
3/8-16NCx4 GRS Bolt
1/8* Thick Shim

1/18" Thick Shim
3/4-1ONCx1-3/4 GRS Bolt
1/4*Dig Click Pin
58-11NCx2-1/2 GR5 Bolt
1/8" Thick Shim

RR Stop Bar
1/16" Thick Shim



10ROW40 (32'5") SBF WING
3ROW40 WING

See Page 62

For Reel Assy 5
18765
[TEM PART No, DESCRIPTION {TEM PART No. DESCRIPTION
i. 58171 Loft Wing Assembly (Shown)
58172 Right Wing Assembly 12, 88584 T/16-14NCx2-1/2 GRS Bolt
2, 52084 Right Channel Frame {86Ref) 13. 88650 7/16-14NC Top Lock Nut
3. 52085 Left Channel Frame (86 Reaf) 14. 30160 Pin 3/4"Diax2.62
4. 60870 Rear Wing Bar 15. 23038 Hairpin Cotter 2.69
5. 30337 6/t Ree! Assembly 18. 88411 3/8-16NCx4 GRS Bolt
60899 3ft Reo! Assembly 17. 24917 1/8" Thick Shim
6. 30335 Bushing {1-1/40Dx4-5/8) 24918 1/16"* Thick Shim
7. 88264 1-8NCx6 GRS Boit 18. 88405 ¥4-1ONCx1-3/4 GRS Bolt
8. 88196 1" Dia Flat Washer 18. 60895 Strap
9. 88658 1-8NC Top Lock Nut 20. 23018 1/4"Dia Click Pin
10. 30146 Pin (3/4Diax6) 21, 88409 5/8-11NCx2-1/2 GRS Bolt
1. 30113 Pin (1-3/8Diax11-9/16) 22. 30129 1/8" Thick Shim

30140  RR Stop Bar
30145  1/16" Thick Shim
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12ROW40 (39'3") SBF WING
3ROW40 WING 18

See Page 62
For Reel Assy 5

T8829

[JEM PART No. DESCRIPTION ITEM PARY No. DESCRIPTION
1. 61118 Left Wing Assembly (Shown) 17. 23024 Pin (1-8/16Diax13.90)
61117 Right Wing Assembly 18. 23013 1/4*Dia Click Pin
2 52084 Right Channesl Frame 18. 88531 A8-16NCx3 GRS Boit
3 52095 Left Channel Frame 20. 88162 3/8-16NC Lock Nut
4, 61104 Rear Wing Bar 21. 24335 Pin 1"Dis5-1/4
5. 30337 6ft Reel Assemnbly 22. 23013 Click Pin
60999 3it Ree! Assembly 23. 88532 Pin Cot 3/8"Diax2
6 30335 Bushing (1-1/40Dx4-5/8) 24, 88601 Pin Cot 1/4"Diax2
7 88264 1-8NCx8 GRS Bolt 25. 23023 Pins (1-1/8Diax11)
8 88186 1* Dia Fiat Washer 26. 31383 Stop Pin Weidment
9. 88658 1-BNC Top Lock Nut 27. 31386 Stop Flat
10. 30146 Pin {3/4"Diaxt) 28, 88405 3/4-10NCx1-3/4 GRS Bolt
1. 23039 Halmpin Cotter 2.69 29, 88409 5/8-11ncx2-1/2 GRS Bokt
12. 60895 Strap 30, 30129 1/8" Thick Shim
13. 61108 Wing Link 30140 HR Stop Bar
14, 61130 Wing Fold Link 30148 1/16" Thick Shim
i5. 61817 Pin (1-1/4Diax8) 31. 61833 Wing Rest Extension

16. 23027  Pin (1-1/4Diax3.80)
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3PT HYDRAULICS
6ROW40, BROW30, 8ROW40
10ROW30, 10ROW40, & 12ROW40

18158

mmm

NOOAON

51226
51229
51235
13238
13234
33006
13236
13268
14851
25604
15515
13265
13482
25602

56540

TN. Cyl 4x24

TN. Cyl 4x30

TA. Cyt 3-1/2x24

3/4-18NF fic Tube Toe

Vajicxifenpt Coupler Adapter

30" Tie Wrap

d4jicx3/8npt Port Elbow

3/8x78 Hose (FF) JICAIC

3/8x42 Hose (FF) JICAIC  {6ROWA40)

3/8x83 Hose {FF) JICMUIC (BROWA4D), (10ROW40)
3/8x62 Hose (FF) JICUIC  {BROW3S0), (10ROW30)
3/8x56 Hose {FF) JICMIC {12ZROW4D)

3/8x108 Hose (FF) JICUIC (BROWA40)}, (10ROW40)
3/8x65 Hose (FF) JIC/IC (6ROW40)

3/8x83 Hose {FF) JICAJIC {BROW30), (10ROW30)
3/8x89 Hose (FF) JICJIC  (12ROW40)
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3PT RIGID GAUGE WHEEL

78159

ITEM PART No, BRESCRIPTION [TEM PART No. DESCRIPTION

1. 52935  Mounting Am 12. 23103 Hub Cap
2. 58200 Adj Spindle Ann (JI Case Red) 13. aB142 1/2-20NFx1 90Deg Whi Bolt
3 23097 Seal 14. 26264 760x15 4B6P bwht Whi Assy
4, 10345 Bearing Cone (LMS7048}) *23104  15x6 4bit bwht Whi Rim
5. 10344 Bearing Cup {(LM67010) *$1949 760x15 6ply Tire
6. 23100 4Bolt Hub w/Cups {Black) *30784  Valve Stem Assembiy
7. 23101 Bearing Cup {{LM11810) 15. 89045 8/8-11NCx6x7-3/8 U-Bolt
8. 23029 Bearing Cona (LM11949) 16. 23039 Hairpin Cotter 2.68
8. 86630 5/8"Dia Flat Washer 17. 23096 Lock Pin

10. 86558 5/8-18NF Slotted Nut 18. 88298 5/8-11NCx4 GRS Bolt

11. 88560 1/8"Diaxi-1/4" Cotter Pin 19 31644 Caution Decal

* . Denotes ltems Which are Components of Item 14,
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3 POINT FRONT BED SHANK

T8E01

{TEM PART No, DESCRIPTION

1. 58215 Row Sweep Mount
2. 58218 Straight Row Sweap Leg
3, 58217 Offset Row Sweep Leg
4. 58221 Swseep Mount
5. 23046 5/8-1INCx7x8-1/2 U-Boit
BI045 5/8-11NCxbx7-3/8 U-Bolt
6. 88408 §5/8-11Ncx3 GRS Bolt
7. 88277 5/8"Dia Flat Washer
8. 88291 3/4-10NCx3 GRS5 Boit
8. 88348 1/2-13NCx2 GR3 Plow Bolt
10. 88347 1/2'Dia Flat Washer
1. 88346 1/2-13NC Heavy Nut
12, 56010 12" Sweep

56011 14* Sweep
56012 16" Swoep
56013 18" Sweep
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3-1/4 x 8 SEQUENCE HYDRAULIC CYLINDER

WITH ADAPTER ASSEMBLY

TEM PART No, DESCRIPTION

25659 Hyd Cyl 3-1/4x85eq w/edptr
33161 Ciavis Pin

33202 Hairpin Cotter

33162 Ciavis

88709 3/8-16NCx3/Beup-pt Set Screw
33163 Nylon Plug

33164 Shaft

25662 3-1/4x8 Front Head

33171 Adapter w/O-Ring Assy
86104 1/2-13NC Piain Nut

33118 0O-Ring

PN AN

e
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78822

{TEM PARY No. DESCRIPTION

1

12.
13.
i4.
15.
16.
i7.
18.
18,

46

40805
88748
33167
25661
33212
25680
33170
25647
40806

3-1/4 Seq Piston

7/8-9NC (Cad) Top Lock Nut
Tie Rod

3-1/4x8 Case

Decal-|_stter identification-D
3-1/4x8 Rear Head

Steel Plug w/O-Ring Assy
Piug Assembly

3-1/48 Seq Seal Kit



3-1/2 x 8 SEQUENCE HYDRAULIC CYLINDER
WITH ADAPTER ASSEMBLY

8822

ITEM PART No. DESCRIPTION [TEM PART No. DESCRIPTION
25654 Hyd Cyi 3-1/2x8S8eq w/adptr 11, 40811 3-1/2 Seq Piston
1. 83161 Clevis Pin 12, 88749 7/8-8NC {Cad) Top Lock Nut
2. 33202 Hairpin Cotter 13. a3167 Tie Rod
3. 33162 Clavis 14. 25656 3-1/2x8 Case
4, 88700 3/8-16NCx3/Bcup-pt Set Screw 15. 33213 Dacal- sttor identification-C
5. 33163 Nyion Plug 16. 25655 3-1/2x8 Rear Head
6. 33164 Shaft 17. 33170 Steel Plug w/O-Ring Assy
7. 25657  3-1/2x8 Front Head 18. 25647 Plug Assembly
8. 33171 Adapter w/O-Ring Assy 19. 40812 3-1/2x8 Seq Seal Kit
8. 86104 1/2-13NC Piain Nut
10 33119 O-Ring
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4 x 8 ASAE SIDE PORT CYLINDER

HEM PART No.

42473
42484
BB706
58351
88387

PENOORRND

N
T/L Cy! 4x8 ASAE Side Port
Adj Cylinder Yoke
Cylinder Pin
Cylindar Lock Pin
§/16-18NCxS/18cup-pt Set Scr
1-1/2x1.892 Screw Stop Collar
3/8-16NCx34 Thumb Screw
4x8 Cylinder Rod (SS)
3/8"Dia Lock Washer
3/8-18NCx1-1/2 GRS Bolt
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ITEM
10.

1.
12,
13.
14,
18,
16.
17.
18.

48

PART No.

13851
12286
42576
12282
14824
88706
58343
12766
51212

78823

DESCRIPTION

Stop Plate 4x8 Bypass Cy

4* Cylinder Snap Ring

End Gland

Cylinder Piston

Piston Lock Nut
5/16-18NCx5/16cup-pt Set Scr
4x8 Side Port Cytinder Tube
1/2" Port Plug

4* Seal Kit (Serigs #SP)



3-1/2 x 24 HYDRAULIC CYLINDER

JEM PART No. DESCRIPTION

Neoh N

51235
42472
42484
565728
88190
88855
12293
51207

TIL Cyi 3-1/>24

Cylinder Pin

Cytinder Lock Fin
Cylinder Rod 3-1/2x24
1/4-20NCx1/2 GR2 Bolt
1/4*Dia Fiat Washer
3-1/2" Cylinder Snap Ring
3-1/2" Cylinder Gland

ITEM PART No.
8. 12299
9, 14824

10. 88706
1. 55897
12, 12767
33, 51211
11980
14805

78842

DESCRIPTION

Cylinder Piston

Piston Lock Nut
5/16-18NCx5/18cup-pt Set Scr
3-1/2x24 Cytinder Tube

/8" Port Plug

3-1/2° Seal Kit (Series #RF)
Seal Kit {Series #0) 0-10,000
Seal Kit {Series #0} 10,000-UP
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4 x 24 HYDRAULIC CYLINDER

ITEM PART No,
51226
42472
42484
85725
88566
88278
12286
42576

NN
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TA Gyl 4x24

Cylinder Pin

Cylinder Lock Pin
Cylinder Rod 3-1/2x24
3/8-16NCx3/4 GRS Boit
5/16"Dia Flat Washer

4" Cytinder Snap Ring
End Gland

ITEM

50

B.
8.
0.
11
i2.
13.

12282
14824
88706
55703
12767
§1212
11507
14907

78842

DESCRIPTION

Cylinder Piston

Piston Lock Nut
5/16-18NCx5/16cup-pt Set Sor
4x24 Cylinder Tube

3/8" Port Plug

4" Seal Kit (Series #RA)

Seal Kit {Series #K} 0-10,000
Seal Kit (Series #K) 10,000-UP



4 x 30 HYDRAULIC CYLINDER

ITEM PART No. DESCRIPTION

NoGnbeNn

51228
42472
42484
55723
88566
88278
12286
42576

TA. Gyl 4x30

Cylinder Pin

Cylinder Lock Pin
Cylinder Rod 4x30
3/8-16NCx3/4 GRS Bolt
8M16™Dia Flat Washer

4* Cylinder Snap Ring
End Gland

51

ITEM

B.
8.
10.
1.
12.
13.

78842

RESCRIPTION

Cylinder Piston

Piston Lock Nut
5/16-18NCx5/16cup-pt Set Scr
4x30 Cylinder Tube

3/8" Port Plug

4" Seal Kt {Series #KA)

Seal Kit (Series #RD)
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1-5/8" HUB & SPINDLES (4 BOLT)

23104
23103

88559
23028

23101
Ba142

PNPU PN
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RESCRIPTION

15x6 4bit bwiht Whi Rim
Hub Cap

5/8-18NF Slottad Nut
5/32"Diaxt Cotter Pin
5/8"Dia Flat Washer
Bearing Cone (LM11949)
Bearing Cup (LM11810)
1/2-20NFx1 80Deg Whi Bolt

ITEM
9.

10.
.
12
13.
14,
15,

52

16.

oaoooooo@

PART No,
23100
BB263
11379
11378
23097
58208
30158

BBES2

T8837

DESCRIPTION

4Bolt Hub w/Cups (Black)
1/8npt Greuse Fitting

Bearing Cup {LM29710)
Bearing Cone (L.M28749)

Seal

Adj Spindie Arm {Ji Case Red)
4Bolt Whi Spindle
(1-5/8Diax12)

3/8-16NCx2-3/4 GRS Bott



PN ARN

1-3/4” HUB & SPINDLE (6 BOLT)

78825

ITEM PART No. DESCRIPTION ITEM PART No. DESCRIPTION

. 10236 15x6 6bit bwht Whi Rim 9. 30405 680t Hub w/Cups (Black)
10498 15x8 6bit bwht Whi Rim 10. 88263 1/8npt Grease Fitting
11381 Dust Cap 11, 11379 Bearing Cup {LM29710)
88340 7/8-14NF Slotted Nut 12, 11378 Bearing Cone (LM2§749)
88301 3/16"Diax1-1/2 Cofter Pin 13. 25586 Wear Siseve
16094 7/8"Dia Spindie Washer i4. 25585 Triple Lip Seatl (1.62"Dia)
10345 Bsaring Cone (LM§7048) 15. 41232 1-3/4" Spindla
10344 Bearing Cup {LME7010) 16. 88531 3/8-16NCx3 GRS Boit

88142 1/2-20NFx1 80Dag Whi Bott
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ROUND BAR BASKET

T8B40

54
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mmmem

21125
21128
21127
2122
21123
21124
21128
21129
21130
26304
32007
32013
32911
32870
32872
32869
32871
32909
88645
23038
32631
Bas518
88358
88127
88754
88405
88277
32897
88269
88270
88861
88437
B8587
26303
26302
32857
88518
88126

3ft Basket

4 Baskat

51 Basket

3ft Basket Carrier

4 Basket Camier

51t Basket Carrier

Offset Flat

Flangette

Baskat Bearing

Pin

Mounting Bracket-wid

Fiat Clamp

Spring Guide-wid

Spring Cap

Spring

Spring Cap-wid

Pin

Arrm-wid

3/16"Diax1-1/4" Cotter Pin
Hairpin Cotter 2.69
5/8-11NCx6 Spol Bolt
5/16-18NCx1 Carriage Boit
5/16"Dia Lock Washer
5/16-18NC Nut

3/4"Dia Lock Washer
3/4-10NCx1-3/4 GRS Boit
5/8"Dia Flat Washer
7/16-14NCx2.03x3 1)-Bol
7/16"Dia Lock Washer
7/16-14NC Nut
1/2-20NFx2 GRS Bolt
1/2'Dia Ext Lock Washer
1/2-20NF Nut
Adiustment Screw
Adjustment Pivot

Headed Pin
TH6-1ANCx1-1/4 GRS Bolt
5/8-1INC Nut

55
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FLAT BAR BASKET

T8E34
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ITEM PART No. DESCRIPTION

49127
49128
88452
61388
61400
61401
61396
61397
61388
61354
61393
51385
88478
88358
88127
88437
88086
52428
32811
32807
32913
32870
32872
32869
52436
58450
52432
26304
32871
23038
88645
B8277
32631
88298
88441

40" Basket Assembly (Tay/Pitt)
80" Baskst Assembly (Tay/Pitt)
30" Basket Assembly (Tay/Pitt)
60" Basket

40" Basket

30" Basket

60" Baskst Frame

40" Basket Frama

30" Basket Frame
Fiangette

Fiangetie

Bearing

5M6-18NCx1 GRS Bolt
5A18"Dia lock Washer
5/168-18NC Nut

1/2*Dia Ext Lock Washer
1/2-13NCx3/4 GR5 Bolt
Armm Bracket

Spring Guide-wid
Mounting Bracket-wid

Fiat Clamp

Spring Cap

Spring

Spring Cap-wid

Roliing Basket Arm

Long Fiat Bar Basket Am
Bushing

Pin

Pin

Haimpin Gotter 2.68
3/16"Diax1-1/4" Cotter Pin
5/8"Dia Flat Washer
5/8-11NCx6 Spcl Boit
5/8-11NCx4 GR5 Bolt
5/8-11NCx2x3-1/4 U-Bolt

57
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JACK ASSEMBLIES

78511 TI887

[TEM PART No. DESCRIPTION
32993 Jack Assembly
25617 Jack Mount
37197 Hitch Point Clamp
24415 Jack Assembly
57603 Jack Mount Bracket
88311 5/8-1INCx2-1/D3-3/4 U-Bokt
88507 1/2-13NCx3-1/2 GRS Bolt

NOma©LP .
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LEVELING SCREW ASSEMBLY

Hetee!

78834

ITEM PART No. DESCRIPTION

24893 Crank
30190 Hitch Screw Trunnion
24972 Trust Pack Bearing
88641 1-1/8*Dia. Flat Washer
30163 1-1/8-5ACME Nut
30195 Crank Swivel
88263 1/8npt Grease Fitting
88864  5/16x1/2 Sghd Cup-pt Set Scr
88550 1/4-28NF Grease Fitting
88856 3/16*Diax1-1/8 Roll Pin

ot

CREENONILN

sl
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LEVELING BOARD

ITEM PARI No. DESCRIPTION

58174

80072
60958
60959
30154

30152
30151
88410
BB4TS
*30531

NG BN

£'6" Leveling Board (Black)
B’ Leveling Board (Black)
7-1/2' Leveling Board (Blaci)
58" Laveling Board (Black)
74" Laveling Board (Black)
@ Laveling Board (Black)
Spring Leal Cap (Black)
Spring Leat Clip (Black)
Short Leaf (Black)

Long Leaf (Black)
1/2-13NCx2-1/2 GRS Boit
1/2-13NCx1-1/2 GRS Boit
Spring Leaf Assembly

* . Denoses lem Coniains Bems 2, 3, 4, and 5.
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SPIKE TOOTH HARROW ASSEMBLY

il

30478

61708
61708
61710
31083
It24
anagz
58382

60081
60590
31081
584861
60891
31104

60083
60892

DESCRIPTION

Link Chain {20.88")

Link Chain (40.50")

Link Chain (33.75%)

Link Chain (45.00%)

Link Chain (49.50%)
Connector Bar

Tooth Bar Connector

#1 8 Tooth Bar (Red){Shown)
#1 10 Tooth Bar {Red)

#1 8 Tooth Bar (Hed)

#1 7 Tooth Bar (Red)

#1 11 Tooth Bar (Red)

#2 8 Tooth Bar (Red)(Shown)
#2 10 Tooth Bar (Red)

#2 8 Tooth Bar {Red)

#2 7 Tooth Bar (Red)

#2 11 Tooth Bar (Red)

#3 8 Tooth Bar {Red){Shown)
#3 10 Tooth Bar {Red)

#3 9 Tocoth Bar {Red)

#3 7 Tooth Bar (Red)

#3 11 Tooth Bar {Red)

ITEM PART No. DESCRIPTION

10.

11,
12,
13.
14,
15.
15,
17.
18.

31106
58385
58463
60084
60993
31053
583396
58464
80085
60994
30658
31015
30277
58205
88360
30672
88645
30162
23039
*61013

#4 8 Tooth Bar {Red)(Shown})
#4 10 Tooth Bar {Red)

#4 9 Tooth Bar {(Red)

#4 7 Tooth Bar {Red)

#4 11 "Tooth Bar (Red)

#5 8 Tooth Bar (Red){Shown)
#5 10 Tooth Bar {Red)

#5 9 Tooth Bar (Red)

#5 7 Tooth Bar (Red)

#5 11 Tooth Bar (Red}

Tooth Nobis Harrow {Red)
Tooth iH Harrow {iH Red)
3/8-16NCx1.06x1.8 U-Bolt
5/8-11NCx2-1/4 GRS BoR
5/8-11NGC Lock Nut

Pin 1/2*"Diax2-1/4
3/16"Diax1-1/4" Cofter Pin
Pin 716 *Diax2-1/2

Haimpin Cotter 2.69

Link Chain {45.75%)

* . Denotes Iiem Required on HIROW40 (32'5™) & 12ZROW40 (3593") only.
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Tig74

TEM PART No. DESCRIPTION
30337 & Rosa! Assembly
58353 4' Roei Assembly
58352 7 Heel Assembiy
60999 3 Resl Assembly
1. 30664 & Reesl (Black)
58390 4’ Real (Black)
58391 7 Reel (Black)
61044 ¥ Resl (Black)
2. 30650 &’ Blade {Black)
58388 7 Blade {Black)
58389 4’ Blade {Black)
61043 3 Blade {Black)
30185 Flange Baaring
33803 Left Grease Fitting Gaurd
33804 Right Grease Fitting Gaurd
1/2-13NCx1-1/2 GRS Bolt
88517 1/2-13NCx1-3/4 GRS Bolt
30186 Locking Collar
88577 5/8-1INCx1-1/2 GR5 Boit
30581 Bearing Gaurd

PopNonp®
pr

i
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ITEM PART No. DESCRIPTION

male.

-

WoNOG;EAWN

30651
41359
25877
25878
25876
33096
13479
25607
88351
88261
98049
25878
88566
41508
61699

SMV Emblem

SMV Bracket

Amber Light whdwe
Red Light whdwa
Wiring Hamess 288"
30" Tie Strap

4*Sq Tis Loop

Strap

1/4-20NCx3/4 GR2 Bolt
1/4*Dia Fiat Washer
SGL CNDCT Wire 14ga
Butt Spiice Connactor
3/8-16NCx3/4 GRS Bott
Lamp Bracket

#10 x 3/4 Salt Drill Screw

63

SAFETY

77643
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22128 Hitch Plate Danger Decal 10) 60711 Qi Warning Decal
2.) 20121 Integal Restrictor Decal il.) 40959  Transporting Warmning Decal
3. 54900  Wings Up Decal 12.) 40957  Transport Lock Warning Decal
4.) 54901 Wings DOWN Decal 13) 2231 Red Reflector
) 54902 Main Up Decal i4) 22372 Amber Reflector
6.) 54903 Main Down Decal 15.) 30476 NOBLE Decal 3IN
7.) 40958 Unhitching Waming Decal 16y 26267 HARRO-ALL 1l Decal
8.) 23325 Read Operator's Caution Decal i7.) 38031 1500 Decal Kit
9 74111 Seedhed Finisher Parts Book 18y 55831 1400 Decai Kit
74132 Seedbed Operator's Manual 19 55832 1430 Decal Kit
74133 Seedbed Assembly Manuai 20.) 55833 1403 Decal Kit

74143 3PT Seedbed Assembly Manuai
74145 3PT Seedbed Operator's Manual
78606 1430 Seedbed Assembly Manual
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